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EXPLODED VIEW: CONTROL PANEL "P"
DRAWING #: 0A2872

APPLICABLE TO: 16L

GROUP B

ITEM PART # QTY. DESCRIPTION ITEM  PART# QTY. DESCRIPTION
1 098062 1 SUPPORT, CONTROL PANEL, L.H. 68 022155 2 WASHER, LOCK #6
2 075589 1 BRACKET, VOLTAGE REGULATOR 69 098647 1 STEPPER MOTOR KIT
3 0A1775 1 CONTROL, PANEL-BACK 70 076040 2 PPHMS, M5-0.8 x 16MM
4 098063 1 SUPPORT, CONTROL PANEL R.H. Iy 049226 2 WASHER, LOCK M5
5 0A2106 1 SILKSCREEN, “P” PANEL [ 0D5324 1 FUSE & HOLDER LITTLE 7.5A
6 057073 1 BLOCK, JUNCTION 73 0A9611 REF  FUSE 7.5AXBK/AGC7.5NX
7 022985 > WASHER, FLAT #6
8 070080 2 INSULATOR
9 070043 1 VOLTMETER, AC 0-300
10 070055 1 AMMETER, AC 0-100 *NOT SHOWN ON THIS ASSEMBLY
" 070042 1 METER, FREQUENCY 55-65HZ **SEE CHART
12 070081 1 HOURMETER **PART OF CONTROL PANEL WIRE HARNESS
13 076037 1 METER, VOLT DC 8-18V
14 022152 * WASHER, LOCK #10
15 022158 > NUT, HEX #10-32
16 061945 1 SWITCH, SELECTOR AMP/VOLT
17 032300 1 HOLDER, FUSE
18 022668 1 FUSE, AGC-30
19 076020 1 SWITCH, TOGGLE DPDT
20 074074 * ASSEM. POTTED REG. WOFIN
21 067680 * VOLTAGE REG. ASSEM. B&D
22 075476 * SCREW, PPHM M4-0.7 x 16MM
23 022264 * WASHER, LOCK #8-M4
24 022237 1 WASHER, LOCK 3/8”

25 051715 * NUT, HEX M4-0.7
26 0C2428 2 6-32 x 5/8” SWAGEFORM PPH
27 076039 * SCREW, PPHM-M5-0.8 x 40MM
28 051756 > HHCS M10-1.5x 20
29 048476 1 CIRCUIT BREAKER 4.5A.
054450 1 CIRCUIT BREAKER 5.5A.
30 022241 1 HEX NUT 3/8”-16
31 022097 8 WASHER, LOCK 1/4-M6
32 022473 8 WASHER, FLAT 1/4-M6
33 0A1354A 1 REGULATOR-DC ALT.
34 043116 4 HHCS, M6-1.0 x 12MM
35 056739 1 SOLENOID RELAY 12VDC
36 0C2512 1 GROMMET 1/16-1-3/8
37 0C2513 2 GROMMET 1/8-1-3/4
38 061395 * TRANSFORMER, CURRENT 100/5
058318 * TRANSFORMER, CURRENT 150/5
39 033121 2 HEX HD. MACH. SCR. 10-32 x 1/2"
40 049226 2 LOCK WASHER, M5
4 023897 6 WASHER, FLAT #10-M5
42 075595 1 CMA BOX ASSEMBLY
43 077438 4 SCREW, PHM M6 x 1.0 x 12MM
44 082573 1 ROCKER SWITCH DPST
45 055440 1 HHCS M5-0.8 x 25MM
47 0C2212 6 M4-.7 x 16 SWAGEFORM PPH
50 057335 1 TERMINAL BLOCK 20 PCS #6 PANEL
51 0A7230 1 DECAL, TERMINAL STRIP
52 048766 1 BLOCK, TERMINAL 2 PCS #6 PANEL
55 0A7215 14 1/4-20 X 5/8” LG. SWAGEFORM
56 057593 4 MOUNT, CABLE TIE
57 028739 4 WRAP, TIE-4" LONG
58 061979 1 BUS, BAR

59* 0A2833 1 HARNESS, PANEL “PP” IP

60* 0A2833A 1 HARNESS, PANEL “PP” 3P
61 064009 1 PILOT LIGHT RED 14-V.

63 081988 1 DECAL-EXERCISE INFO
65 086381 2 CAPLUG, BPF-1/4”
67 036903 2 SCREW, PPHM 6-32 x 5/8 LG
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